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Report No:  A2200030341101004E page Lot 4

ZFeRA: LT EE SRR IR A F

Applicant: Jiangyin xingguo food packaging coating Co., LTD

o dk: VERIWIEEEEENARFIS 5

Address: No.5 Zhu Jiaba, Jianging Village, Beiguo Town, Jiang Yin city, Jiangsu, China

FE{E R / Report on the submitted sample said to be:

FEfh % H% Sample Name : 4%}/ Coating
CTI £ 45 CTI Sample No. :  CM01420004
A7 Manufacturer : VLA M E R SR REE R A A
Jiangyin xingguo food packaging coating Co., LTD
#15 Model No. : 2004-822/823
FEAECE Sample Quantity : 4pcs XLH ¥ Afi//Double coating
FEACIRAS Sample Status : SE4F/ntact
FESFEIC A3 Sample Received Date = 2020/02/27
FE A H 3 Sample Tested Date . 2020/02/27~2020/04/01
RV VRPN ¥} Coating

/ Test Part Description:

R I E / Test 1tem(s): WS WL R, /Please refer to the following page(s).

R 45 R/ Test Result(s): EZ W R . /Please refer to the following page(s).

LR/ Test Conclusion: 24545, FrARNiH 74 GB 9685-2016 (i W bRtk £ il
T AL B 1) ity FE AR IR 75058 AR HE ) B v B e 4 AR ZESK . /Upon
testing, the test item(s) of the submitted sample(s) comply with GB
9685-2016.
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Center Testing International Pinbiao(Shanghai) Co., Ltd. No. 1351, Wanfang Road, Minhang, District, Shanghai, China
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Test Result(s):
o \ Lo | REE R NP 2 s
5 5 A et | TRUIBR | BRHEER g 7%
No. Test Item(s) Unit DL Limit Conclusion Test Method
Result
Xy A e L% &
Specific migration of BPA
EKETK, -
'y AR (iRey
Deionized water mg/kg 0.01 <0.6 GB 31604.10-2016
1 . . X Absent Pass
121°C,30min+40°C,10d
4% LTR (AR %0, .
’ 4 . ) A ey
4% acetic acid (v/v) mg/kg 0.01 <0.6 GB 31604.10-2016
. . D Absent Pass
121°C,30min+40°C,10d

B/ 1.DL= fHifR.
2. il 2 5 O B — O A I E S
3. WA T Sk A s PR E
4, FES PR R AR TR R THAARALL SIV R, $% IR PR ZER 6dm¥/1kg (L)
AT IR 0 A1 25 R 5

Note(s): 1. DL = Detection Limit.
2. The test result(s) is (are) the result(s) of the first migration test.
3. Test condition & simulant were specified by client.
4. The surface to volume ratio (S/V) in actual use is unknown, the migration test
was carried out and the test result(s) was (were) converted according to 6 dm?/1kg
(L) regulated in the standard.
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Photo(s) of the sample(s)
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Attention:

L S TAE AT Wikl & & M s mgd s, iz, DU RS RN
For e K FH = B LA E TE R
This report is considered invalidated in one or more of the following conditions: no approval
signature; no testing seal of CTI; no cross-page seal; altered; a copy without the red testing seal of
CTI.
2. REAR N FMHE, AT F AR
Without written approval of CTI, this report shall not be reproduced partly.
3.RERE S A PR, AR AN A RN SR e D5
The sample Information is provided by the customer,and the results shown in this test report refer
only to the sample(s) tested.
4. ANFHE B AL R I 45 AT AN 2 B A
Unauthorized use of the test results for improper publicity is impermissible.
5. WA R A R A i, 1E TR S 2 HE 7 AN TTAEH AR, @A T2,
Objection to the test results should be raised within 7 working days from the date of receiving the
report , otherwise it will not be accepted.
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